it

Grass Catcher Model: Included
Repl Bag: P/N 129023

21” DELUXE CONVERTIBLE ROTARY MOWER
MODEL: A131-J

-

P/L: 185298

30




21" DELUXE CONVERTIBLE ROTARY MOWER
MODEL: A131-J
Grass Catcher Model: Included
Repl Bag: P/N 129023

Description

Shaft - Connecting

Nut - Hex 1/4-20

Nut - Push 1/8

Lockwasher - Internal Tooth 5/16
Washer - Curved 5/16

Guide - Lower Rope

Bolt - Curved Head 5/16-18 x 2-1/4
Bolt - Hex 5/16-18 x 1

Rivet - Nylon 3/16

Rivet - Spec. Pop 3/16
Support - Chute Opening
Washer - Flat #10

Decal - Catcher Warning
Clamp - Cable

Decal - Blade Rotation Warning
Tie - Cable

Decal - Warning Oil Overfill
Rope Stop

Decal - Engine Control

Insert - Plastic 1/4

Washer - Flat 3/8 SAE

Guide - Upper Rope

Nut - Hex Keps 1/4-20

Cable - Bail

Nut - Flange Top Lock 3/8-16
Handle - Lower

Top - Catcher

Bail - Coated Black

Handle - Upper w/Foam Grip
Cover - Body Assembly - Chute
Knob - Handle

Cap - Hub

Frame & Bag Assembly

Cap - Plastic Bolt

Support - Catcher

Bolt - Hex Flange 3/8 x 1

Bolt - Hex 1/4-20 x 2-1/4
Control - Throttle

Washer - Flat 5/16

Decal - Warning CPSC
Locknut - 5/16-18

Washer - 3/8 Believille

e This parts list covers several different mower models; not alt of the parts listed may be used on the particular

e When servicing use only Genuine Factory Replacement Parts (OEM) that are specifically designed for the

o Lawn mower deck and/or other painted parts differing in color may be substituted without notice.

tem Part item Part
No. No. Description No. No.
1 457176 Bolt-3/8-16x1-1/4Gr. 5 44 156307
2 156232 Bolt - Blade 45 310052
3 311035 Lockwasher - Split 1/2 46 156844
4 030528 Blade - 21 47 461665
5 109256 Coupling - Blade 48 150201
6 150276 Key - Woodruff #6 49 109322
7 715086 Locknut - Hex 3/8-16 50 151936
8 156364 Bolt - Carriage 5/16-18 x 5/8 51 459131
9 109207 Bracket - Axle 52 156331
10 024901 Axle Assembly - Front 53 156810
1 151340 Locknut - Flange 5/16-18 54 109504
12 151613 Bolt - Hex Sems #10 - 32 x 3/8 55 156273
13 150060 Bolt - Wheel 56 001800
14 041426 Wheel 57 150318
15 156257 Rivet - Pop 1/4 x 3/8 58 001206
16 091215 Lever - Height Adjustment 59 110397
17 111559 Tip - Plastic Lever 60 148411
18 001818  Decal - Chute Warning 61 152074
19 024844  Plate - Back 62 760074
20 112052 Cover - Deck _ 63 156422
21 156265 Screw - Wing 1/4-20 x 3/4 64 715417
22 715300 Washer - Fiat 1/4 65 152371
23 156281 Nut - Speed 1/4 66 715037
24 024802 Deck - Push 21 67 051466
25 024877 Baffle - Rear 68 451992
26 024885 Baffle - Front 69 072405
27 024919 Axle Assembly - Rear 70 111997
28 156968 Bolt - Hex 5/16-18 x 1-1/4 Gr. 5 71 109298
29 024869 Bracket - Handle LH 72 072306
30 024851 Bracket - Handle RH 73 129015
31 156349 Rivet - Pop 1/8 x 1/4 74 744284
32 715243  Rivet- Pop 3/16 x 1/8 75 672345
33 - 112136 Shield - Trailing 76 129023
34 152389 Rivet - 3/16 x 11/32 77 110064
35 109496  Strip - Backing 78 024935
36 450437 Bolt - Hex 5/16-18 x 5/8 Gr. 5 79 156414
37 150623 Screw - Hex Slotted #10 x 5/8 80 153874
38 112011  Screen - Large 81 051235
39 112029 Screen - Small 82 715185
40 111963 Clip - Handle 83 143115
41 134445  Seal - Door 84 715490
42 134452  Seal - Bag 85 715607
43 156299 Knob Catcher
mddel you are working with.
particular model that you are working with.
© Parts are right or left hand as viewed from the operator’'s position.
® Model specifications are subject to change without prior notice.
¢ Do not operate the mower uniess all parts are attached and in good working order.
P/L: 185298 31




